N\ PCTEST

Proud to be part of @ element

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
RU Index: 65
Distance of Measurements: 3 Meters
Operating Frequency: 5270MHz
Channel: 54

PA Peak N
Avg. Offset 15.5dB

RBW: 1 MHz
VBW: 3 MHz

Peak Offeet: 15.5d8 SWT: 1.01ms _Avg: 5350.04 MHz, 50.95 dBuV/m
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Peak: 5354.00 MHz, 65.62 dBpV/m

Plot 7-1515. Radiated Upper Band Edge Plot CDD Primary (Peak & Average — UNII Band 2A — RU484)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
RU Index: 65
Distance of Measurements: 3 Meters
Operating Frequency: 5310MHz
Channel: 62

PA Peak -
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VBW: 3 MHz

Pogk Offeet: 15348 SWT: 1.01ms Avg: 5350.22 MHz, 50.86 dBuV/m
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Frequency (MHz)

Peak: 5351.84 MHz, 66.80 dBpV/m

Plot 7-1516. Radiated Upper Band Edge Plot CDD Primary (Peak & Average — UNII Band 2A — RU484)
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Worst Case Mode:

Worst Case Transfer Rate:
RU Index:

Distance of Measurements:
Operating Frequency:
Channel:

PASS

802.11ax

MCS11

65
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Peak Trace REW: 1 MHz

. VBW: 3 MHz
Avg. Offset: 15.9dB
Peak Offeet: 15.7d8  SWT: 1.01ms

Peak: 5468.73 MHz, 63.09 dBuV/m
Avg: 5458.86 MHz, 48.95 dBuV/m
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Worst Case Mode:
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Plot 7-1517. Radiated Lower Band Edge Plot CDD Primary (Peak & Average — UNII Band 2C — RU484)
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Plot 7-1518. Radiated Lower Band Edge Plot CDD Primary (Peak & Average — UNII Band 2C — RU484)
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Worst Case Mode: 802.11ax

Worst Case Transfer Rate: MCS11

RU Index: 65

Distance of Measurements: 3 Meters

Operating Frequency:

5590MHz (FCC only)
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Worst Case Mode: 802.11ax

Frequency (MHz)
Plot 7-1519. Radiated Lower Band Edge Plot CDD Primary (Peak & Average — UNII Band 2C — RU484)

Worst Case Transfer Rate: MCS11

RU Index: 65

Distance of Measurements: 3 Meters

Operating Frequency:

5630MHz (FCC only)

Channel: 126
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Plot 7-1520. Radiated Upper Band Edge Plot CDD Primary (Peak — UNIl Band 2C — RU484)
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Worst Case Mode:
Worst Case Transfer Rate: MCS11

802.11ax

RU Index: 65
Distance of Measurements: 3 Meters
Operating Frequency: 5670MHz
Channel: 134

Field Strength (dBuVv/m)
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Plot 7-1521. Radiated Upper Band Edge Plot CDD Primary (Peak — UNII Band 2C — RU484)

Worst Case Mode:
Worst Case Transfer Rate: MCS11

802.11ax

RU Index: 65
Distance of Measurements: 3 Meters
Operating Frequency: 5755MHz
Channel: 151
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Plot 7-1522. Radiated Lower Band Edge Plot CDD Primary (Peak — UNII Band 3 — RU484)

FCC ID: BCGA2072

PCTEST

Proud to be part of @ element

MEASUREMENT REPORT

(CERTIFICATION)

Approved by:
Quality Manager

Test Report S/N:
1C2004270030-13.BCG

Test Dates: EUT Type:
07/16/2020 - 09/08/2020 | Tablet Device

Page 912 of 958

© 2020 PCTEST

V 10.2 04/22/2020

All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST If you have any questions about this international copyright or have an enquiry about obtaining additional rights to this report or
assembly of contents thereof, please contact INFO@PCTEST.COM.




N\ PCTEST

Proud to be part of @ element

Worst Case Mode:
Worst Case Transfer Rate:

RU Index:

Distance of Measurements:
Operating Frequency:

Channel:

—_—

Field Strength (dBuV/m

802.11ax
MCS11
65
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5795MHz
159
Trace: MaxHold RBW: 1 MHz 5925.17 MHz
D : PK VBW: 3 MH
PASS Offset: 15,108 SWT: 1.01ms 61.39 dBuV/m
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Plot 7-1523. Radiated Upper Band Edge Plot CDD Primary (Peak — UNIl Band 3 — RU484)
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7.6.17 CDD Primary Radiated Band Edge Measurements (80MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]

RU26
Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
RU Index: 0
Distance of Measurements: 3 Meters
Operating Frequency: 5210MHz
Channel: 42
PASS huerag ‘ RBW: 1 MHz  peak: 5130.26 MHz, 59.30 dBuV/m
ﬁ:ﬁ’k%ffffiz& 11%%‘3,% SWT: 1.01ms Avg: 5132.86 MHz, 47.33 dBuV/m
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Plot 7-1524. Radiated Lower Band Edge Plot CDD Primary (Peak & Average — UNIl Band 1 — RU26)
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Worst Case Mode:
Worst Case Transfer Rate:
RU Index:

Distance of Measurements:

Operating Frequency:
Channel:
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802.11ax

MCS11
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Peak Offset: 17.5dB
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Avg: 5366.26 MHz, 48.42 dBuV/m
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Plot 7-1525. Radiated Upper Band Edge Plot CDD Primary (Peak & Average — UNII Band 2A — RU26)

Worst Case Mode:
Worst Case Transfer Rate:
RU Index:

Distance of Measurements:
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Radiated Lower Band Edge Plot CDD Primary (Peak & Average — UNIl Band 2C — RU26)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
RU Index: 36
Distance of Measurements: 3 Meters
Operating Frequency: 5610MHz (FCC only)
Channel: 122
Trace: MaxHold RBW: 1 MHz 5749.74 MHz
D : PK VBW: 3 MH
PASS Offset: 17,608 SWT: 1.01ms 59.52 dBuV/m
140 4

E

>

2 1201

=

J‘é 100

et

byl

o 804

o

60 4 TP e v o= = Py v e e e

5648 5664 5680 5696 5712 5728 5744 5760 5776 5792 5808
Frequency (MHz)

Plot 7-1527. Radiated Upper Band Edge Plot CDD Primary (Peak — UNII Band 2C — RU26)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
RU Index: 0
Distance of Measurements: 3 Meters
Operating Frequency: 5775MHz
Channel: 155
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Plot 7-1528. Radiated Lower Band Edge Plot CDD Primary (Peak — UNII Band 3 — RU26)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
RU Index: 36
Distance of Measurements: 3 Meters
Operating Frequency: 5775MHz
Channel: 155

PASS Daciorri"

Offset: 17.0dB

RBW: 1 MHz
VBW: 3 MHz
SWT: 1.01ms

5963.49 MHz
59.04 dBuV/m
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Plot 7-1529. Radiated Upper Band Edge Plot CDD Primary (Peak — UNII Band 3 — RU26)
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RU996

Worst Case Mode:
Worst Case Transfer Rate:

RU Index:

Distance of Measurements:
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Channel:

Field Strength (dBuV/m)

Worst Case Mode:
Worst Case Transfer Rate:

RU Index:

Distance of Measurements:
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Plot 7-1530. Radiated Lower Band Edge Plot CDD Primary (Peak & Average — UNII Band 1 — RU996)
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Plot 7-1531. Radiated Upper Band Edge Plot CDD Primary (Peak & Average — UNII Band 2A — RU996)

Peak: 5149.73 MHz, 69.04 dBuV/m
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Worst Case Mode:

Worst Case Transfer Rate:

RU Index:

Distance of Measurements:
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Plot 7-1532. Radiated Lower Band Edge Plot CDD Primary (Peak & Average — UNII Band 2C — RU996)
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Plot 7-1533. Radiated Lower Band Edge Plot CDD Primary (Peak & Average — UNII Band 2C — RU996)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
RU Index: 67
Distance of Measurements: 3 Meters
Operating Frequency: 5610MHz (FCC only)
Channel: 122
Trace: MaxHold RBW: 1 MHz 5734.39 MHz
Detector: PK VBW: 3 MH
PASS Offset: 16.80B SWT: 1.01ms 63.17 dBpV/m
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Plot 7-1534. Radiated Upper Band Edge Plot CDD Primary (Peak & Average — UNII Band 2C — RU996)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
RU Index: 67
Distance of Measurements: 3 Meters
Operating Frequency: 5775MHz
Channel: 155
Trace: MaxHold RBW: 1 MHz 5639.29 MHz
Detector: PK VBW: 3 MH
PASS Offset: 16.0dB SWT: 1.01ms 63.32 dBuV/m
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Plot 7-1535. Radiated Lower Band Edge Plot CDD Primary (Peak — UNII Band 3 — RU996)
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Worst Case Mode:
Worst Case Transfer Rate:

RU Index:

Distance of Measurements:
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Plot 7-1536. Radiated Upper Band Edge Plot CDD Primary (Peak — UNIl Band 3 — RU996)
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7.6.18 CDD Diversity Radiated Band Edge Measurements (20MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]

RU26

Worst Case Mode:

Worst Case Transfer Rate:
RU Index:

Distance of Measurements:
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Plot 7-1537. Radiated Lower Band Edge Plot CDD Diversity (Peak & Average — UNII Band 1 — RU26)
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Plot 7-1538. Radiated Upper Band Edge Plot CDD Diversity (Peak & Average — UNIlI Band 2A — RU26)

FCC ID: BCGA2072

PCTEST

Proud to be part of @ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Quality Manager

Test Report S/N:
1C2004270030-13.BCG

Test Dates:
07/16/2020 - 09/08/2020 | Tablet Device

EUT Type:
yp Page 922 of 958

© 2020 PCTEST

V 10.2 04/22/2020

Al rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST If you have any questions about this international copyright or have an enquiry about obtaining additional rights to this report or
assembly of contents thereof, please contact INFO@PCTEST.COM.




N\ PCTEST

Proud to be part of @ element

Worst Case Mode:
Worst Case Transfer Rate:

RU Index:

Distance of Measurements:
Operating Frequency:

Channel:

Field Strength (dBuV/m)

Worst Case Mode:
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Plot 7-1539. Radiated Lower Band Edge Plot CDD Diversity (Peak & Average — UNII Band 2C — RU26)
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Plot 7-1540. Radiated Upper Band Edge Plot CDD Diversity (Peak — UNIlI Band 2C — RU26)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
RU Index: 0
Distance of Measurements: 3 Meters
Operating Frequency: 5745MHz
Channel: 149
Trace: MaxHold RBW: 1 MHz 5631.08 MHz
Detector: PK VBW: 3 MH
PASS Offset: 19.94B SWT: 1.01ms 60.06 dBuV/m
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Plot 7-1541. Radiated Lower Band Edge Plot CDD Diversity (Peak — UNII Band 3 — RU26)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
RU Index: 8
Distance of Measurements: 3 Meters
Operating Frequency: 5825MHz
Channel: 165
Trace: MaxHold RBW: 1 MHz 5930.67 MHz
D : PK VBW: 3 MH
PASS Offset: 20,348 SWT: 1.01ms 60.45 dBuV/m
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Plot 7-1542. Radiated Upper Band Edge Plot CDD Diversity (Peak — UNII Band 3 — RU26)
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RU242

Worst Case Mode:
Worst Case Transfer Rate:

RU Index:

Distance of Measurements:
Operating Frequency:
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Field Strength (dBuV/m)
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Distance of Measurements:
Operating Frequency:

Channel:

Field Strength (dBuV/m)
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Plot 7-1543. Radiated Lower Band Edge Plot CDD Diversity (Peak & Average — UNII Band 1 — RU242)
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Plot 7-1544. Radiated Lower Band Edge Plot CDD Diversity (Peak & Average — UNII Band 1 — RU242)
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Worst Case Mode:

Worst Case Transfer Rate:

RU Index:

Distance of Measurements:

Operating Frequency:
Channel:
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Plot 7-1545. Radiated Upper Band Edge Plot CDD Diversity (Peak & Average — UNII Band 2A — RU242)
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Worst Case Transfer Rate:
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Plot 7-1546. Radiated Upper Band Edge Plot CDD Diversity (Peak & Average — UNIl Band 2A — RU242)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5500MHz
Channel: 100
PASS iades - RBW: 1MHz  peak: 5464.89 MHz, 63.10 dBuV/m
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Plot 7-1547. Radiated Lower Band Edge Plot CDD Diversity (Peak & Average — UNII Band 2C — RU242)
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Worst Case Transfer Rate: MCS11
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Plot 7-1548. Radiated Lower Band Edge Plot CDD Diversity (Peak & Average — UNIl Band 2C — RU242)
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Worst Case Mode:
Worst Case Transfer Rate:
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Plot 7-1549. Radiated Upper Band Edge Plot CDD Diversity (Peak — UNII Band 2C — RU242)
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Plot 7-1550. Radiated Upper Band Edge Plot CDD Diversity (Peak — UNIl Band 2C — RU242)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5745MHz
Channel: 149
Trace: MaxHold RBW: 1 MHz 5635.98 MHz
Detector: PK VBW: 3 MH
PASS Offset: 16.3dB SWT: 1.01ms 58.24 dBuV/m
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Plot 7-1551. Radiated Lower Band Edge Plot CDD Diversity (Peak — UNII Band 3 — RU242)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5825MHz
Channel: 165
Trace: MaxHold RBW: 1 MHz 5934.45 MHz
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Plot 7-1552. Radiated Upper Band Edge Plot CDD Diversity (Peak — UNIl Band 3 — RU242)

’ A :
FCC ID: BCGA2072 PCTEST MEASUREMENT REPORT ppr_oved by
Proud to be part of @ element (CERT|F|CAT|ON) Quahty Manager
Test Report S/N: Test Dates: EUT Type:
. Page 929 of 958
1C2004270030-13.BCG 07/16/2020 - 09/08/2020 | Tablet Device

© 2020 PCTEST V 10.2 04/22/2020
All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST If you have any questions about this international copyright or have an enquiry about obtaining additional rights to this report or
assembly of contents thereof, please contact INFO@PCTEST.COM.



N\ PCTEST

Proud to be part of @ element

7.6.19 CDD Diversity Radiated Band Edge Measurements (40MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]

RU26

Worst Case Mode:

Worst Case Transfer Rate:
RU Index:

Distance of Measurements:
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Plot 7-1553. Radiated Lower Band Edge Plot CDD Diversity (Peak & Average — UNIl Band 1 — RU26)

Worst Case Mode:

Worst Case Transfer Rate:
RU Index:

Distance of Measurements:
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Plot 7-1554. Radiated Upper Band Edge Plot CDD Diversity (Peak & Average — UNIlI Band 2A — RU26)
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Worst Case Mode:
Worst Case Transfer Rate:

RU Index:

Distance of Measurements:
Operating Frequency:

Channel:
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Plot 7-1555. Radiated Lower Band Edge Plot CDD Diversity (Peak & Average — UNII Band 2C — RU26)
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Plot 7-1556. Radiated Upper Band Edge Plot CDD Diversity (Peak — UNII Band 2C — RU26)
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
RU Index: 0
Distance of Measurements: 3 Meters
Operating Frequency: 5755MHz
Channel: 151
Trace: MaxHold RBW: 1 MHz 5638.67 MHz
Detector: PK VBW: 3 MH
PASS Offset: 16.2dB SWT: 1.01ms 58.19 dBuV/m
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Plot 7-1557. Radiated Lower Band Edge Plot CDD Diversity (Peak — UNII Band 3 — RU26)

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCS11
RU Index: 17
Distance of Measurements: 3 Meters
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Plot 7-1558. Radiated Upper Band Edge Plot CDD Diversity (Peak — UNII Band 3 — RU26)
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RU484

Worst Case Mode:

802.11ax

Worst Case Transfer Rate: MCS11

RU Index: 65
Distance of Measurements: 3 Meters
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Plot 7-1559. Radiated Lower Band Edge Plot CDD Diversity (Peak & Average — UNII Band 1 — RU484)
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RU Index: 65
Distance of Measurements: 3 Meters
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Plot 7-1560. Radiated Lower Band Edge Plot CDD Diversity (Peak & Average — UNII Band 1 — RU484)
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Plot 7-1561. Radiated Upper Band Edge Plot CDD Diversity (Peak & Average — UNIl Band 2A — RU484)
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Plot 7-1562. Radiated Upper Band Edge Plot CDD Diversity (Peak & Average — UNIl Band 2A — RU484)
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